1-489

ATTACHMENTS

A Application & plans

B Correspondence with TasWater

C Correspondence with the Environment Protection Authority




1-490

PLANNING APPLICATION

Proposal

Desciiption of proposal: Upgradethe ?X'St‘qg...l-f?"gford sewage frealment plant to achieve

licence effluent emission limits and reduce the potentlal for odaur emissions, .

.. Refer attatched supporting informtion and Environmental Supplement for more detail,

(attach-additional sheets if necessbry}

If applying for a subdivision which creates a new road, please supply three proposed names for
the road, in order of preference:

Site address: ... 2080 Bishopshourne Road, Longford : :

e 132546[1 132545]'[ 13242171, 156499/1
[...]
METER : ERNATAN
LFDALEIY INLET SCREEN ] . mu:é
- AWEE  51UDGE LAGOON
BAET ’I:;IBG?\S EURKER DWW SFEED [{UEE]
COMFUANCE  HiLeT PR L MRVESS
X

Yinakn VR ml—m—v']
RDUSTRIAL ; 5
wLLer O G ¥ o=
FICRCULATGH,
FULP
TAGOON (CAL}

: ; = | I

‘ rrupamon | !
FADING |
_{Mlpsle  LAGOONA i LAGOONS | LAGOON & : i
OFFUSERS] I | R | |

3.2 Influent

In 2017 and 2018 Longford STP treated an average daily inflow.of 1.9ML/day. This has decreased
from previous years, partly due to reduced inflow from the abattoir and partly due to reductions in
wet weather inflow from the domestic catchments. This‘is well below the current licence limit of
2.7ML/day of average dry weather flow.

Peak daily inflow to Lorgford STP in 2016-17 was 7.1ML/day in June 2016 and is influenced by
increases to town flows from rainfall more than abattoir flows. In the past, peak flows have also
coincided with flood events in parts of the town, however steps have been taken to reduce the
traiisfer of flood waters to the STP. In 2017 and 2018, the peak daily inflow was 4.6ML/day. Both

" recent peak flows and the June 2016 peak flow are well below the licenced peak wet weather flow
of 10,800kL/day.

A comparison of rainfall and infiow is shown in Figure 5.

Longford STF Upgrade Planning Application HPRM recard numberi 18/113525
Supporting nformation and Environmental Supplement Uncontralled when printed
Jocument Set Varslen 772 Page 10 of 51

Jersion: 1, Version Date: 26/07/2019




Jocument Set |D: YEASHEOD

1-501

Figure 5« Average daily flows vs rainfall

Longford STP Flows June 2016 to December 2018
8000 T—— — e e . 80
Peakwelweather flowLicence
Limit 10,300kL/day
7,000 1 - - - 1 70
i
; >l
5,000 '7—2—"—-—---,' - e — €0
i ]
5,000 50
2
= 4,000 = : l 40 =
3 | &
' | B
£ e L | &
2050l (RN WL RTALE Thl AR WA M A 2
1,000 i e T R Al w0
o {LL J—l IJ\ AAL L L ELIE o AR ! l.‘ | .lll ik 1L AL, Jull
ZEass9ans550552535395893938333%%
= I A = 5 & & = & X £ 5 & A g 3 U
EER SRR SR NSRS EEEEE RS EEEEREE
28 332332252348 2823483383 8°38868233
wm Rainfal —— Totallnfiosr == == Avéraga Dry Weather Flow Licence Umi ——7 per. Mov. Avg. [Total Inflow)

3.3 Ef'!‘liuen‘c Cii.tali"w

Due to the strength of the influent, total influent loads are greater than the plant is designed to
treat. In addition trade waste loads can vary significantly in response to production changes. The STP
is not able to respond to high loads, nor is the plant designed to achieve riutrient (nitrogen and
phasphorus) removal.

Data from 2014 to 2018 shows that overall effluenit quality performance for Longford STP is
frequently non-compliant for most parameters (per the EPN),apart from oil and grease and
thermotolerant colifornis. The number of compliant monthly samples for each parameter from 2014
to 2018 is shown in Table 2. Effluent discharge quality has improved in 2018-2019 as a result of
trade waste foad reductions and optimisation of the STP performance, however pH and phosphorus
remain typically non-compliant and ammeonia exceeds the 90 percentile limit in the EPN.

There areno-current recyc[edwater'-r:ustpmers«servedlby-the--l.—ongfo:‘d—STP-;HowéVe-r-,-asfthei'er‘arév. St

downstream extractions from both Back Creek and the South Esk River, indirect reuse aceurs.

HPRM record number: 18/113525
Uncontrolled when printed
Page 1l of 51

Longford STP Upgrade Planning Application
Supporting Informatton and Environmeiilal Supplement

Jersion: 1, Version Date: 26/07/2019



1-502

Teable 2 - Number of Corpliant samples in year

BOD Ammonia | Total | Total Oil & Themotolerant  pH
Nitrogen | Phosphorus | Greise Colforms

2017-18 7 7 7 2 7 2
2016-17 10 7 7 0 12 10 g
201516 |8 4 6 0 8 prs il
2014-15 |5 4 4 0 12 12 o o

! 2017-18 7 6 5 0 'I{J{A
2016-17 9 4 5 0 { N/A
2015-16 6 1 2 0 | wa
201415 |3 1 |2 0 | na

6 IE |wa
201617 2 4 0 T2 g o o e 17
2015-16 ‘ 1 0 0 (2R 5 N/A
201415 |2 1 0 0 T 7 | n/a
Notes: '

o Adnual monthly compliance samples (12)

v Greenshading — Compliant for that metric'as the nuniber of compliant saimples is above the minimum number required for
parameter percentile compliance

Non-compliant pH samples were all ahove 8.5

Maximum limit compliant if all samples below limit

90%ile Jinsit compliant IF 90% of samples (11) below limit

50%ile fimit compliant if half the samples (6) are below limit.

a8 8 @

Table 3 provides a comparison of the volume of nitrogen and phosphorus discharged in the effluent
with the licence foad limit. This indicates that improvements to nutrient removal are required if
licence limits are to be met.

Table 3.- Annual nutrient loads

Total Phosphorus

2017-18 ‘ | 22582 6,141
| 201617 19,553 8,722
2015-16 | 19,02 | 12,496
2014-15 22,357 9,547
Longford STP Upgrade Planning Application HPRM record number: 18/113525
Sup’pnrt}ng Information and-Environmental Supplement Uncantrofled when printed
Decument SetYersian 8872 Page 12 of 51

Jersion: 1, Version Date: 26/07/2019




1-503

3.4  Odauy Emissions

The STP has been the subject of odour complaints over the years. While some of these are the result
of upsets in the operation of the STP or potentially result from other sources within the town, odour
model]ing-_cfompleted in 2016 confirmed that the 99.5percentile 1hour odour performance goal of
20U could be exceeded at a number of dwellings during normal operation.

The large surface areas of the existing STP lagoons and sludge bund makes reduction in odours
difficult as emissions cannot be effectively contained and treated. In addition disturbance and
moving of sludge for drying or transport results in emission of odours while those operations are
carried out, Gases generated within the CAL are flared to the atmosphere by the gas burner to
prevent oiorous emissions from that source, Recent deterioration of welds in the cover did result in
the temporary emission of odours,

3,5 Biosolids Stabilisation and Removal
Sludge stabilisation occurs in the following locations on site: '
¢ CAL
o Lagoon1 (aerated lagoon)
o Lagoons21to6
e Sludge bund

Partial stabilisation of solids from the abattoir occurs in-the CAL, Solids are retained in the CAL overa
lang period to enable stabilisation. TW does not regularly remove these solids due to the potential
for significant odour emissions during the process.

Partial stabilisation of solids from the town influent and CAL effluent also takes place in lagoén 1,
The aerators in this lagoon are operated so that there is both a period of aerobic and anaerobic
digestion, Effluent from Lagoon 1 is decanted to Lagoon 2, while sludge is pumped to the sludge
bund on the north-eastern side of the site. Within the bund solids and liquid separate, with the
solids settling out and liquid pumped back to the inlet works or Lagoon 1 for re-treatiment.

Settled solids in the sludge bund are removed from the bund and allowed to-dry'in a large open air
drying area on the souithern side of the site before being loaded into trucks for removal off-site.
Lagoons 2 to 6 also contain some sludge which has passed into these lagoons with the liguid stream
and settled out over time. Sludge is removed from these lagoons as required by isolating the lagoon
from the treatment process and removing the contents for spreading on paddocks or drying in the
sludge drying area.

4 Project Upgrade

4.1  Proposed Scope of Works

(including choice of some proprietary items) has yetto be finalised which miay result in minor
changes to individual unit sizes, specific location onsite and general appearance. 1t will not change
the location or overall scale of the majority of the works. Neither will it change project requireinents
in terms of required effluent quality, odour or noise ernissions targets.

The upgrade will be located within the existing STP Site, with work concentrated on the
southiwestern side of the site, as indicated in Figure 6. No work is proposed outside of the STP land.

Longford STP Upgrade Planning Application HPRM record number: 18/113575
supporting Information and Environmental Supplement Uricontrolled when printed
Jocument Set ID: VEEBAVED Page 13 of 51

Jersion: 1, Version Date: 26/07/2019



1-504

| | Location-ofproposed-upgrade:
| adjacenttothe-CAl-and-
Lagoon:.

. 2
Basal

nal.'IST Maps

The proposed Longford STP upgrade will have the capacity to treat the current EPN flow limit of
2.7MI/day ADWF, providing treatment for the next 20 to 30 years. 2017 and 2018 data indicates
that the current averagé daily inflow is about 1.9ML/day, with average dry weather flows being
lower and a recorded PWWF of 4,6ML/ddy, Assessment of flows completed as part of preliminary
work indicates that the design (2045) flows are likely to remain within the current licence limit,
has operated at peak capacity in the past and significantly higher production volumes are unlikely as
... they would require significant changes to the facility. In addition, the.abattoir-Has adopted-wieasures-- - -
to reduce their water usage, which in turn reduces the voluine of effluent needing to be discharged
to the STP.

Tha proposed upgrade involvesthe following:
o new pretreatment (DAF and screening)
e new biological treatment units
o new anaerobic digester

o new gas flare

‘Longford STP Upgrade Planining Applicatlo_n ) HPRM record number; 18/113525
Supporting Information and Environmental Supplement Uncontrolled when printed
Document SetVersim 8872 Page 14 0f 51

Jersion: 1, Version Date: 26/07/2019




1-505

o chemical storage area
o filtration and disinfection
v extension of internal access to upgrade area

e buildings — amenities, laboratory, dewatering; biower and compressor, MCC electrical and
PLC reoms, chemical dosing facility, disinfectian shed

» treated effluerit and treated water storage tanks
o balancing tanks

e associated pipework

o lighthing protection

o odour collection and treatment system

The proposed treatment process will include the following components:

. New screéning & grit removal of domestic influent

. Dissolved Air Flotation to pre-treat abattoir influent

» Influent flow balancing of domestic and trade waste streams
. Nereda Granuilatr Activated Sludge Sequénced Batch Reactors
. Filtration and UV Disinfection

' Chemical dosing for

o Polyelectrolyte to aid sludge dewatering

o pH cotrection '

o Phosphorus removal

o Additional disinfection of effluent to be re-used on-site

. Sludge stabilisation in enclosed anaerobic digester with gas flare

. Bios{;lids dewatering and short term site storage in enclosed containers

‘ On-site reuse

. Refurbishmerit of Lagoon 1 to batance flows to the tertiary filters and UV disinfection

prior to discharge through existing outfall

. Retention of Lagoon 2 as emergency storage

. Odour rnanagement system
Longford STP Upgrade Planning Application HPRM record number: 18/113525
Supporling Information and Environmental Supplement Uncontrolled when printed

Jocument Set IDVERBA 1D Page 15 of 51

Jersion: 1, Version Date: 26/07/2018



1-506

Figure 7 - 3D Moddel view of proposed upgrade

KU (ERERNG BALYS

4,2 Process Diagram

A process flow diagram which shows the intéraction of proposed upgrade companents Is provided
by Drawing TWP-18-034-003 (Appendix 1). A description of various processes and aspects are
provided in the following sections, while Table 4 stinimarises dimensions and finishes of proposed
key structures.

4,2,1  Initial Treatment Processes

The initial treatment processes will consist of

. New inlet works including covéred screens and grit trap for town influent
. New dissolved air flotation (DAF) process to pretreat abattoir influent
. New Balance tank to balance ratio of domestic and abattoir influent to the bioreactors

The inlet works, screenings and grit bins will be covered and connected to the odour extraction
system. The bins will be removed weekly (currently fortnightly) as they are likely to he more efficient.
cO!ﬂ”preSséd to ensure that organic matter is not lost from the treatment process, The inlet works
will be elevated, maximising the use of gravity to pass.influent to the next stage of the treatment
process. Drawing TWP-18-034-223 (Appendix 1) provides an indicative arrangement of the various
components which corprise the inlet works.

Any scjlidé removed through the DAF unit (including grease and siispendad solids) will be treated in
the anaerobic digester. The DAF unit will be a.proprietary brand and the final brand has not beén
confirmed yet, however drawing DAF-Typical-120L provides details of an indicative tinit.

The balance tank, where domestic and abattoir influent will be mixed, will be cavered. This will
enable odours to be captured and connected to the treatment system. Drawing TWP-18-034-222
(Appendix-1) provides more detail,

Longfard STP Upgrade Planning Applitation HPRM record number: 18/113525
supporting Infermation and Environmental Supplernent Uncontrolled when printed
Jocument Set Warsldi 9772 Page 16 of 51

Jersion: 1, Version Date: 26/07/2019




1=501

422 Liguld treatment process

It is proposed to construct 2 Nereda biological reactofs to provide treatment of influerit. The
NEREDA process Is an aerobic granular sludge technology and was developed by Royal Haskoning
DHV (RHDHV), who has trademarked the process. The reactors will be of concrete circular
construction. Drawings TWP-18-034-230 and 231 (Appendix 1) provide further details, including
access arrangements and external pipework. The tanks will operated in parallel, allowing for
continuous operation and the ability to temporarily take a tank off-line for maintenance.

The Nereda process is an advanced biological (activated sludge) wastewater treatment process that
treats water using aerobic granular biomass. In this process the purifying bacteria concentrate
naturally In compact granules, with excellent settling properties. Unlike a conventional SBR the
Nereda process allows for simultaneous biological processes to occur with no separate decant cycle.
During feeding, when anaerobic conditions are produced at the bottom of the reactor, the surface of
the reactor is filled with treated effluent from the previous cycle, ensuring odour emissions are very
low.

Air will be provided to the bioreactors for mixing and process requirements by fine bubble diffusers
distributed across the floor of the tanks. In addition to being an efficient source of oxygen, the
location of the diffusers means that aerosol generation will be minimised {compared to the surface
aeration as per current practice in Lagoon 1).

The advantages of this technology include a smaller footprint compared to conventional processes,
no requirement for.separate clarifiers, relatively low energy consumption, good biological nitrogen
and phosphorus removal compared to typical secondary treatment processes. It is also relatively
simple from an operating perspective and is robust in terms of treating variations in influent
strength, as is characteristic.of the Longford influent. In Al_lst;r'a_[ia the process has been used at
Kingaroy WWTP, This plant was cominissioned in 2016 and has-achleved excellent effluent results to
date. A pilot plant has also been constructed at Quakers Hill in NSW, while overseas plants have
successfully treated abattoir and other industrial waste.

T ritiukasdlinn snd Mizrbisrai
4.2.3 ) ¢rion and Discharg:

=i y &

Treated efflugnt from the bioreactors will flow to Lagoon 1, which will allow flows to the tertiary
filters and UV system to be controlled. The filters and UV system are being designed so that the
capacity of the existing outfall pipe is not exceeded. This is approximately 6.3ML/day.

Lagoon 1 will be refarbished (including removal of the existing aerators) to become a flow balancing
lagoon for treated efffuent. This will allow a steady flow of effluent to be pumped to the final filters
and UV system, maximising their efficiency. As the effluent in the lagoori will be fully treated apart
from fina! fine solids removal and disitfection, the risk of odours from this source is low. Details of
the pump and pipework are yet to be finalised, butis expected to be similar to that pictured below